
Comments and Deviations:

All samples tested in a dry state.

Checked by: - Neil Longstaff Date: - 26 October 2017

C1M1_16 29-Sep-17 Normal 2330 25.6 0.7

C1M1_15 29-Sep-17 Normal 2340 15.2 0.4

C1M1_14 29-Sep-17 Normal 2330 17.9 0.5

C1M1_13 29-Sep-17 Normal 2340 12.6 0.3

C3M1_46 06-Oct-17 Normal 2300 25.0 0.7

C3M1_45 06-Oct-17 Normal 2310 32.7 0.9

C3M1_44 06-Oct-17 Normal 2000 46.4 1.2

C3M1_43 06-Oct-17 Normal 2300 36.3 1.0

C2M1_38 05-Oct-17 Normal 2350 20.2 0.5

C2M1_37 05-Oct-17 Normal 2330 14.3 0.4

C2M1_36 05-Oct-17 Normal 2320 16.3 0.5

C2M1_35 05-Oct-17 Normal 2330 16.5 0.4

C3M1_33 03-Oct-17 Normal 2310 20.1 0.6

C2M1_20 02-Oct-17 Normal 2310 18.0 0.5

Location of Testing : AECOM Laboratory, NG9 6RZ Date of Issue : 26 October 2017

Sample Reference Date of Test
Failure Normal or 

Unusual

Bulk Density 

(kg/m³)

Maximum Load at 

Failure 

(kN)

Tensile Splitting 

Strength 

(N/mm2)

Job Number : 60544202 Reported By : Giulia Lo Canto

Bulk Reference : GLC Checked By : NAL

SUMMARY OF TENSILE SPLITTING

 STRENGTH DATA

BS EN 12390-6:2009

Project Title : Beaulieiu Tested By : Giulia Lo Canto

Created: 1/07/2015 EKD

Version:  v0 27/11/2015 EKD

Printed on 30/10/2017 Page 1 of 1

 0184 - FORM  

CST Form

Lab Info\Controlled forms\Forms


